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APPLICANT:
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Test Summary

M E ST
HmAR EEFaithd
Name of Samples RECHARGEABLE LITHIUM ION BATTERY
B S Al S QAS0, 3.91V, 4850mAh, 18.97Wh
Type/ Model Battery Model QA50, 3.91V, 4850mAh, 18.97Wh
FRIAR &
Trade Mark N/A
FRIE R TR ERERERAT
Applicant Jiade Energy Technology (Zhuhai) Co., Ltd.
FRIF Uit HEMmEEX=HEEE LRSI B

Applicant Address

#1 Building, No.9 The 7th Dingwan Road, Sanzao Town, Jinwan, District,
Zhuhai, China

=R va KT RERENRARAA
Manufacturer Jiade Energy Technology (Zhuhai) Co., Ltd.
FE ettt HETmEEX=MEEELRISIH B

Manufacturer Address

#1 Building, No.9 The 7th Dingwan Road, Sanzao Town, Jinwan, District,
Zhuhai, China

B ZE1E Telephone: #R%5, 0756-8287186

FFHR#E Email: Zhengju@blbattery.com

~EIMHE Website: www.blbattery.com

HEmINUER & 23]

Appearance Black

Hm¥E B2 jth¢H Battery Pack: 18 pcs

Quantity of Sample B8 jth Battery Cell: 30 pcs

HainRFS F;th4E Battery Pack: 6335780-S1~6335780-S18

Sample Identification Bt Battery Cell: 6335789-S1~6335789-S30

MR FRIE BEE (REFfimEFM) £LEITRIEE 1 (2021), 538.3%5: R

Testing Standard

United Nations: Manual of Tests and Criteria, Amendment 1 to Seventh
Revised Edition, 2021 (ST/SG/AC.10/11/Rev.7/Amend.1), Section 38.3:
Lithium Batteries

BB
Samples Received Date

2023-08-08

Mk F s HER
Test Start Date

2023-08-14

MK 5erk HEA
Test Completed Date

2023-08-29

#3F Remark:
N/A
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Test Conclusion

ML

Clause Name of test Sample Condition Conclusion Remarks
=0t M B AR MRS i #F
First cycle in fully charged state/
MIET.1 Altitude FE—NMRZBEREMEFPTETRE Pass
38.3.4.1 Simulation 25th cycle ending in fully charged &t --
= ER state/ B+ AN X B FTHMERE
HiEe 7R
First cycle in fully charged state/
—_ N\ )= E3 =
iREET.2 Thermal Test e X*éﬁ@ﬂiﬁm'ﬁﬂxéﬁ% Pass
38.3.4.2 SBEFRIS 25th cycle ending in fully charged Bt -
Am 152 M state/SBE=+ANZEFTHMERE
HxeRrg
First cycle in fully charged state/
— AN\ )= E3 =
iRIET.3 Vibration = Xgﬁ%ﬁif&m'ﬁﬂxéﬁ% Pass
38.3.4.3 R 25th cycle ending in fully charged it --
state/E Z+ANZE FREBIKER
HieRg
First cycle in fully charged state/
—_ N\ )= =] =
I T.4 Shock G x’%ﬁ@ﬂ@mﬁﬂxﬁﬁ% Pass
38.3.4.4 shaE 25th cycle ending in fully charged B --
state/ B+ EN KRB FRHBNBE
HiEe7RH
First cycle in fully charged state/
iRIET.5 External Short- BB RBHBARTE TR Pass
38.3.4.5 Circuit 25th cycle ending in fully charged it --
SMNERER B state/EZ+RNRX B FTEHEE
HxeRg
First/c\ycli in 50% chirge\dlstate / Prismatic
RIS T.6 Hmpact/Crush 2% éﬁ@ﬂfﬁﬂ,ﬁ#ﬁ% Pass Pouch Cell
38.3.4.6 BEARE 25th cycle ending in 50% charged Bt SREREE
state/SE -+ AN R EFTHMERE 44
ERFRER "
First cycle in fully charged state/
iRIET.7 Overcharge %—¢§§ﬁ£ﬁ§mﬁﬂxéﬁ% Pass
38.3.4.7 TEFE 25th cycle ending in fully charged it --
= state/SEZ+ AN X EFTHEERE
HxeRg
First cycle in fully discharged
state/SE—N32 & 7t AU FL A HASE
38.3.4.8 iﬁEﬁT.B Forced Discharge | £M®E F\’a\ss 3
SRR ER 25th cycle ending in fully i

discharged state/Sf —+HRAN3E
FLE TR EHATE £ TR

Test Conclusion/#&3& 2515 :
HINEHEEHEERNKERARZERANES FHEtAE, S QAS0, 3.91V, 4850mAh, 18.97Wh, {KkiEEk
AE GREFIREFM) SEEITHIEE 1(2021), £38.3%: Bt T2 B M.
YXAEREZHEANE, HNERFENTEHEKX.

The RECHARGEABLE LITHIUM ION BATTERY, Model QA50, 3.91V, 4850mAh, 18.97Wh submitted by
Jiade Energy Technology (Zhuhai) Co., Ltd. is tested according to United Nations: Manual of Tests and
Criteria, Amendment 1 to Seventh revised edition, 2021 (ST/SG/AC.10/11/Rev.7/Amend.1), Section 38.3:
Lithium Batteries. The test items are full items.
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The sample received complies with Specification when Simple Acceptance decision rule is applied.

MIRER: B,
The test results: Pass.

% % HHA/Date of issue: 2023-09-07

Approved by: Simon Chen Reviewed by: Simon Chen Test Report Prepared by: Ade Su
fAfE: BRitHER HiZ: BRitHER W R

Title: Operations Leader Title: Operations Leader Title: Project Engineer

7. TRREE 7. TRREE % B ILIE)m

\

ity ity A1 7
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T.1 Altitude Simulation
1L LD
Test Method iR 75 3%
The samples were stored for at least 6 hours at a pressure of 11.6 kPa (1.68 psi) or less and a
temperature of 20 £ 5°C (68 £ 9°F). The samples were weighed before and after the exposure. The
cell/battery voltage was also determined before and after the test. 3K+ AR E #20+5°C, K5E

HNARKTF11.6kpaf S E R IEFEAR LT 64NN, SMHEREMNRBIEHITIRE, HiCFHE.
Test Results/Mi 25 R

Sample No. Sam Weight Weight Percentag Voltage Voltage Percentag Results
% 0y o le Before After e of Before After e of
RS gon Test(g) Test(g) Weight Test(V) Test(V) residual mR
dito | pigprm® | WikER | 0SS | WtATRE | MitEm | Voltage
" (32) g (&) B8} (1R E () FRAR
ERT %% E£%
6335780-S1 (©) 63.739 63.745 0.000 4.4442 4.4371 99.840 (6), (7)
6335780-S2 (©) 63.520 63.521 0.000 4.4450 4.4381 99.845 (6), (7)
6335780-S3 (©) 63.318 63.323 0.000 4.4440 4.4366 99.833 (6), (7)
6335780-S4 (©) 63.989 63.996 0.000 4.4398 4.4301 99.782 (6), (7)
6335780-S5 (©) 63.662 63.668 0.000 4.4413 4.4341 99.838 (6), (7)
6335780-S6 (D) 63.780 63.790 0.000 4.4434 4.4361 99.836 (6), (7)
6335780-S7 (D) 63.439 63.449 0.000 4.4444 4.4371 99.836 (6), (7)
6335780-S8 (D) 63.211 63.217 0.000 4.4444 4.4369 99.831 (6), (7)
6335780-S9 (D) 63.549 63.556 0.000 4.4417 4.4338 99.822 (6), (7)
6335780-S10 | (D) 63.689 63.697 0.000 4.4422 4.4344 99.824 (6), (7)
Results/45 &R

(1) Leakage/imif.

(2) Venting/HES.

(3) Disassembly/fi#{i.

(4) Rupture/f§%L.

(5) Fire/& X.

(6) No leakage, no venting, no disassembly, no rupture, no fire/ Timi&, THES, LK, THE, TEA.
(7) The open circuit voltage of each cell after testing was greater than 90%/ 7 & B E MR FiX i ai A B8 B /E
#J90% .

Samples Condition note for T1 to T8 / iXIET1E T8I RIR7S&5E -

(A) Fully discharged state (for Primary Cells and Batteries) / 52 MEEARES (5TxF R B AR 4E)
(B) Undischarged state (for Primary Cells and Batteries) / RAEIRZS (53t /REFRE M) .

(C) At First cycle in fully charged state / £—N 7R AT FRBERE.

(D) After 25 cycles ending in fully charged state / 254 BB E AT RE K.

(E) At First cycle at 50% of the design rated capacity / —N7E i B A #A50%i% i FE S ERT.

(F) After 25 cycles ending at 50% of the design rated capacity / 254> FE 5 A BAfE 50%i& i 5 & B 2R 7.
(G) At First cycle in fully discharged state / 85—/ Fe AR A HiE £ IR .

(H) After 25 cycles ending in fully discharged state / 25/ FE AR A HA/E S & B IR TS .
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T.2 Thermal Test
i B

Test Method i /75%
The samples were subjected to temperature cycling consisting of the following.
The samples were weighed before and after the exposure. The cell/battery voltage was also

determined before and after the test. iR EMRGHITH T REF/IAMNK . HRWABIEHITIRE, HigR
BE,
Samples In/ | The chamber temperature was raised to 72 + 2°C (162 * 4°F) within 30 minutes and
HEmiEsE maintained at this temperature for X* hours.
B ETES0N N EFRI72 £ 2°C, HUEFIIBEXNAT.
The chamber temperature was reduced to -40 + 2°C (-40 £ 4°F) within 30 minutes and
maintained at this temperature for X* hours.
KEFEIRE 307 S IBE(REI-40 + 2°C, FHEFRILIB B X /AT,
Repeat the sequence for 9 additional cycles (total of 10 cycles).
BRI FMRXEINONEERR (BILI0ONMEIN) .

Samples After the 10th cycle, store the batteries at ambient temperature 20 + 5°C (68 + 9°F) for 24
Out/tfmt hours prior to examination.
i) EELIONMEINE, T20+£5°CIMNRET#EF24/00F, REREHKE.

Note: The duration of exposure to the test temperature extremes(X*) was determined as below:
i MEmRAE RmEE RRRERTE (X)) RN THRE

[X] Small cells and small batteries: 6 hours; /Js B F0/) B8 th 5 647 B

[1 Large cells and large batteries: 12 hours. X B FI At A 12/)8BF .

Tst Results/lliz 45 5

Sample No. Sam Weight Weight Percentag Voltage Voltage Percenta Results
% Oy le Before After e of Before After e of
RS CF:)on Test(g) Test(g) Weight Test(V) Test(V) regsidual wR
dito | saTERE | MEER Loss | mikgiE | MikEe | Voltage
" (32) g (&) B8 (1R E () FRAE
¥ %% E%
K&
6335780-S1 (© 63.745 63.731 0.022 4.4371 4.3683 98.449 (6), (7
6335780-S2 (© 63.521 63.513 0.013 4.4381 4.3567 98.166 (6), (7
6335780-S3 (© 63.323 63.312 0.017 4.4366 4.3549 98.158 (6), (7
6335780-S4 | (O) 63.996 63.981 0.023 4.4301 4.3612 98.445 (6), (7
6335780-S5 (© 63.668 63.654 0.022 4.4341 4.3658 98.460 (6), (7
6335780-S6 (D) 63.790 63.778 0.019 4.4361 4.3550 98.172 (6), (7
6335780-S7 (D) 63.449 63.433 0.025 4.4371 4.3553 98.156 (6), (7
6335780-S8 (D) 63.217 63.204 0.021 4.4369 4.3546 98.145 (6), (7
6335780-S9 (D) 63.556 63.540 0.025 4.4338 4.3662 98.475 (6), (7
6335780-S10 | (D) 63.697 63.688 0.014 4.4344 4.3660 98.458 (6), (7
Results/45 &

(1) Leakage/i®if.

(2) Venting/HES.

(3) Disassembly/fi#/z.

(4) Rupture/fg 2.

(5) Fire/& X.

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TiFi&, THS, TRK, THE, TENX.
(7) The open circuit voltage of each cell after testing was greater than 90%/F & B E MR TR I AT A RSB E
#1990 % .
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T.3 Vibration
b

Test Method i /75%

The samples were subjected to vibration tests consisting of the following. The samples were weighed
before and after the exposure. The cell/battery voltage was also determined before and after the test.
HHERIGHITOTIREIMK . MK EIEHITRE, HidRBE.

The samples were firmly secured to the platform of the vibration machine without distorting the cells in
such a manner as to faithfully transmit the vibration. The vibration was a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle was
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
cell. One of the directions of vibration was perpendicular to the terminal face. FiFF1Ejth ZE E b 22 2 7E 4R
A L. RIUEZEFER, UTHZIEME200Hz, RBEBRLCEBI7THZ H—NMER, —MEFZLEE15H 4
X BAETRREE . RSN EF—NEEvmEEZEBEHRRYE, IEIMEEN=AEREENTSEEEIF12
R, BNFHEBN N,

The logarithmic frequency sweep was as follows/X} #3355 a0 T

[X] For cells and small batteries: From 7 Hz a peak acceleration of 1 gn was maintained until 18 Hz is
reached. The amplitude was then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurred (approximately 50 Hz). A peak acceleration of 8 gn
was then maintained until the frequency was increase to 200 Hz. ¥t e SN : 7H#kzEFFiARTEL gn
FsRAIEE BZNE A8z, REFRBRIFE0SZEXK (RRHBL6ZXK) HIEMMEERHFAMEE
ILEI8 gn BREL A50HzE) , FHRAMEERFFES gnE EISHEIE N FI 200524 .

[ ] For large batteries: From 7 Hz a peak acceleration of 1 gn was maintained until 18 Hz is reached.
The amplitude was then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurred (approximately 25 Hz). A peak acceleration of 2 gn was then
maintained until the frequency was increase to 200 Hz. 3J-FXHith: 7HizEFFIERIFL gnBIm KINREEE
SR F 18K, AREHIRIBRIFESEX (RRBL6EXK) HIEMMEEEZFAMREEIEXE2 gn BGRERY
H25f%6) , BRAMEERFE2 gnERIINERILINE| 2005#24

Test Results/iMitzE R

Sample No. Sam Weight Weight Percentag Voltage Voltage Percentag Results
HEHS | 00 | e | Tesw) | weight | Tesqy | Tesv) | resual | ER
ditio | mikpimE | MRER Loss | smikgieaE | MEeR | Voltage
" (5) B (%) | RERK () E R | HRRE
ES-T % %

6335780-S1 (© 63.731 63.727 0.006 4.3683 4.3676 99.984 (6), (7
6335780-S2 (© 63.513 63.507 0.009 4.3567 4.3558 99.979 (6), ()
6335780-S3 (© 63.312 63.313 0.000 4.3549 4.3540 99.979 (6), (7
6335780-S4 (© 63.981 63.973 0.013 4.3612 4.3605 99.984 (6), ()
6335780-S5 (© 63.654 63.649 0.008 4.3658 4.3652 99.986 (6), (7
6335780-S6 (D) 63.778 63.774 0.006 4.3550 4.3541 99.979 (6), ()
6335780-S7 (D) 63.433 63.430 0.005 4.3553 4.3543 99.977 (6), (7)
6335780-S8 (D) 63.204 63.199 0.008 4.3546 4.3536 99.977 (6), (7
6335780-S9 (D) 63.540 63.539 0.002 4.3662 4.3656 99.986 (6), (7)
6335780-S10 | (D) 63.688 63.693 0.000 4.3660 4.3654 99.986 (6), (7

Results/45

(1) Leakage/5RiR.

(2) Venting/HE=.

(3) Disassembly/fig{%.

(4) Rupture/fg 3.

(5) Fire/& K.

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TTifwi&, THS, Tk, THE, TEAX.

Form-ULID-002352 (DCS: 10-CA-F0867) 3.1 Date Issued: 2021-01-05
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(7) The open circuit voltage of each cell after testing was greater than 90%/FF & B JE SR TR I BT FF & BB &
AJ90 % .
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T.4 Shock
&

Test Method i /75%
The samples were subjected to shock. The samples were weighed before and after the exposure.

The cell/battery voltage was also determined before and after the test. The sample cell was secured to
the testing machine by means of a rigid mount, which supports all mounting surfaces of the sample. Each
sample was subjected to a half-sine shock as below: ¥ IG#H T THENIK. SHEREMRETFHITIR
=, HieREE. URENEREEES N NECHE MRS ARE. SMEREHETATHEEZAS
MR -

[X] For cells: Peak acceleration of 150 gn and pulse duration of 6 milliseconds. /MRy : IE1E A
150 gn, BiohiFiEe=db,

[ ] For large cells: Peak acceleration of 50 gn and pulse duration of 11 milliseconds. X : IE{E
H50 gn, BkhIFE11ZERD.

[ 1 For small batteries: Peak acceleration of the smaller of the following, and pulse duration of 6
milliseconds: /EEith: BRANTRE/MERIEE, BODFFEEER.

e 150¢gn.

e (100850 / mass of the battery in kg)

[ ] For large batteries: Peak acceleration of the smaller of the following, and pulse duration of 11
milliseconds: KEith: BUANTE/NMEAIEE, BRAREILIZR.

e 50¢gn.

e (30000 / mass of the battery in kg)

Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

FMUAHRAE=NEREENEMREANNERREZZ =00, BEERAREZ =0T, B3
KF18xME.

Test Results/iMitzE R

Sample No. Sam Weight Weight Percentag Voltage Voltage Percenta Results
HEHS | Oo | Teste) | Testw | weh | Teswy | Tesiow) | rescual | F%
dito | mikgimE | MRER Loss | mitareaE | MitEe | Voltage
n (58) 8 () | RERX (£ E (R | BRRE
ES-T % %
6335780-S1 | (C) 63.727 63.730 0.000 4.3676 4.3670 99.986 6), (M
6335780-S2 | (C) 63.507 63.504 0.005 4.3558 4.3553 99.989 (6), (7)
6335780-S3 | (C) 63.313 63.301 0.019 4.3540 4.3534 99.986 6), (M
6335780-S4 | (C) 63.973 63.974 0.000 4.3605 4.3600 99.989 (6), (7)
6335780-S5 | (C) 63.649 63.645 0.006 4.3652 4.3645 99.984 (6), (7)
6335780-S6 | (D) 63.774 63.769 0.008 4.3541 4.3537 99.991 (6), (7)
6335780-S7 | (D) 63.430 63.424 0.009 4.3543 4.3537 99.986 6), (M
6335780-S8 | (D) 63.199 63.195 0.006 4.3536 4.3532 99.991 (6), (7)
6335780-S9 | (D) 63.539 63.535 0.006 4.3656 4.3649 99.984 6), (1)
6335780-S10 | (D) 63.693 63.682 0.017 4.3654 4.3647 99.984 (6), (7)
Results/4E &R
(1) Leakage/5RiR.
(2) Venting/HES.

(3) Disassembly/fig{%.

(4) Rupture/fg 3.

(5) Fire/& X

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TiEi&, THS, TRk, TWE, &
g
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(7) The open circuit voltage of each cell after testing was greater than 90%/FF & B E M FiX I B FF 28 e
JERY90%.
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T.5 External Short-Circuit
SMERFE B

Test Method i /75%

The samples were shall be heated for a period of time noted below, to reach a homogeneous
stabilized temperature of 57 + 4 °C, measured on the external case: J{E#FIARIH S8 ERNVIERE :
57+4°C, #HmEBEELIMNETRE—EHE.,

e Small cells and small batteries: 6 hours. /NEERFI/ N ZE /DR E6/NET.

e Large cells and large batteries: 12 hours. XEHFI AR BZE /D REL12/\EF .

e [X] _1 hours, assessed depended on the size and design of the sample. __ 1 /B, RIEHE
R HE RS

The samples were then subjected to a short circuit condition with a total external resistance of less
than 0.1 ohm, until: A /FF#MIE S AR FA/NTF0.1RR A S BB PR B B 1 TR S, EHE:

e Small cells, small batteries and large cells: 1 hour after the external case temperature of sample
has returned to 57 + 4 °C.
IR, NEAIKERE: HmIMNRIBEERERIST + 4 )CZEARFR BTSN L.

e Large batteries: After the external case temperature of sample has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

REM: HREREZE FEMNEXEAN—F, FRFHETZHE.

Test Results/iMitzE R

Sample No. Sample Condition Voltage External Maximum Results
* O ymo * O g Before resistance Temperature, +
MRS RS Test(V) (mohm) p°C Z£R
MIXAIERE | BINREME (2 REnmE
$) BX) (°C)
6335780-S1 (© 4.3670 84.21 57.7 (4), (5)
6335780-S2 (© 4.3553 85.12 57.8 (4), (5)
6335780-S3 (© 4.3534 91.32 57.7 (4), (5)
6335780-S4 (© 4.3600 88.54 57.5 (4), (5)
6335780-S5 (© 4.3645 90.12 57.3 (4), (5)
6335780-S6 (D) 4.3537 89.98 57.5 (4), (5)
6335780-S7 (D) 4.3537 92.31 57.6 (4), (5)
6335780-S8 (D) 4.3532 82.42 57.7 (4), (5)
6335780-S9 (D) 4.3649 80.05 57.7 (4), (5)
6335780-S10 (D) 4.3647 87.32 57.6 (4), (5)
Results/Z5 R

(1) Disassembly/fi#{x.

(2) Rupture/f 2.

(3) Fire/& K.

(4) No disassembly, no rupture, no fire within 6 hours after the testSlit [F6/Net R TR, TiKE, k&
A

(5) The maximum temperature did not exceed 170°C/& =B E RN i#Bd1701BKE.
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T.6 #mpaet / Crush
B HE

Test Method Uiz 75 5%
[ ] Impact (for cylindrical cells not less than 18 mm in diameter)/ & (GERTEEZETR N TI8Z K
EHE R )

A test sample was placed on a flat surface. A 15.8 mm £ 0.1 mm diameter, at least 6 cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless steel bar was placed across the
center of the sample. A 9.1 kg £ 0.1 kg mass was dropped from a height of 61 + 2.5 cm at the intersection
of the bar and sample in a controlled manner, using a near frictionless, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or channel used to guide the falling mass was oriented
90 degrees from the horizontal supporting surface. iR IEHRBMAE—NFIENBHTE L. H—5%3168!
TEEREE, HERZEA15.8mm£0.1mm, KEAZELD6 cm, HETHRKIAKE (BEFEAE) , HE
EHRFD. F—FREN.1kg 0.1 kghy#iETF61 + 2.5 cmiIEE, TEZBMNBEEBRNERHSR. EEH
BPSHEEAEERER, REF0E.

The test sample was impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of a 15.8 mm + 0.1 mm diameter curved surface lying across the center of the test
sample. Separate samples were used for each test. #ZEHANIAAE, NN SFIEHNREFITHSHEK
ARHEFONERLIS.8 mm £ 0.1 mmEBMFREMNNHEER. B—MAHREZT—RET.

[X] Crush (for prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)/#5t
E GERTHRER. 8K, EH/ANEMANER /N T18EXRMEHERE )

A sample was crushed between two flat surfaces. The crushing was gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing was continued until the first of the three
options below has reached/ MM ER N FEZ BFE. FEAEFRHMK, EF—NMEMa EREREREX
Z)RL5ENKR/EY . FERFEHT, BEHIUAT=MERLZ—:

e The applied force reaches 13 kN + 0.78 kN/AE N HY 7155 F)13 kN + 0.78 kN;
e The voltage of the cell drops by at least 100 mV; or/E8;ts A E FHEZE/D100ZK, H#H
e The cell is deformed by 50% or more of its original thickness/e;th T HZIE B 44 B EAI50% A L .

A prismatic or pouch cell was crushed by applying the force to the widest side. A button/coin cell was
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force was applied

perpendicular to the longitudinal axis/HkE T 5 45 528 5t R B FE A9 — EIHEFE « ZA3TV/AE i 4R sth KA L 38
REHEE. EHTRMSHHE LS ERE.

The test sample was observed for a further 6 hours. Separate samples that have not previously been
subjected to other tests were used for each test//MiA# miFE—SWE6/NET, KR TEEMMXBHEmAT
e o

Test Results/5Miz 25

Sample No. Sample Condition Voltage Before Maximum Results
MRS RIS Test(V) Temperature, °C AR
MR ATEE (KD EemE (°C)
6335789-S16 (E) 3.8877 23.4 3), 4)
6335789-S17 (E) 3.8887 23.1 3), 4)
6335789-S18 (E) 3.8906 23.8 3), 4
6335789-S19 (E) 3.8890 22.6 3), 4
6335789-S20 (E) 3.8876 23.1 3), 4)
6335789-S26 (3] 3.8890 24.0 3), 4
6335789-S27 F 3.8889 24.2 3), 4)
6335789-S28 F 3.8892 23.9 3), 4)
6335789-S29 F 3.8878 23.6 (3), (4)
6335789-S30 F 3.8883 23.4 (3), (4)
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Results/45 &:

(1) Disassembly/fi#/x.

(2) Fire/& X.

(3) No disassembly, no fire within 6 hours after the test/;{Ui /56/ FtATRE, TEA.
(4) The maximum temperature did not exceed 170°C/R =R E R BT 1701RKE.

Form-ULID-002352 (DCS: 10-CA-F0867) 3.1 Date Issued: 2021-01-05
Date Revision: 2023-08-14
Copyright © 2023 UL LLC



Page 14 of 19 Pages Report No.: 4790956903-1

T.7 Overcharge
HEFEE

Test Method i /75%
Batteries were subjected to a charge current of twice the manufacturer's recommended maximum
continuous charge current. 2{&Hli&E] HEFENRAFEABBEANHERTITE.

The minimum voltage of the test was as follows/& /) B9z B F3R N TORE -

e When the manufacturer’'s recommended charge voltage is not more than 18 V, the minimum
voltage of the test was the lesser of 2 times the maximum charge voltage of the battery or 22 V.

MR REFNFTBBEENBIZI8Y, AKX RNRBBENZ] RIFERAFTBEBEENRES
BR22VZHHENE.

o When the manufacturer’'s recommended charge voltage is more than 18 V, the minimum voltage of
the test was 1.2 times the maximum charge voltage. 3N R RHEF F BB EBiZ18V, ZANiXAY
RNFRBBENE] FRIFERAFTBBEENL2ME.

Tests were conducted at ambient temperature 20 + 5°C. The duration of the test was 24 hours. jlli®{
7£20 + 5°CRYIMRIRE Ti#1T, I HFE24/0T

Overcharge Current/i3 78 B 7% 12000mA
Overcharge Voltage/id 7t B & 9.27V
Test Results/fMi{ 45 R
Sample No. Sample Condition | Voltage Before Test, | Measured Overcharge Current, Results
HRHS SRS v mA GER
ke E (K MENERER (ER)
6335780-S11 (© 4.4406 0 3)
6335780-S12 (© 4.4401 0 3)
6335780-S13 (© 4.4406 0 3)
6335780-S14 (© 4.4405 0 3)
6335780-S15 (D) 4.4313 0 3)
6335780-S16 (D) 4.4367 0 3)
6335780-S17 (D) 4.4379 0 3)
6335780-S18 (D) 4.4321 0 3)
Results/45 &R
(1) Disassembly/fi#{xk.
(2) Fire/& K.

(3) No disassembly, no fire within seven days after the test/;lit 7 XN TTiRE, TEN.
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T.8 Forced Discharge
S h U ER,
Test Method iR 753%

Each cell was forced discharged at ambient temperature by connecting it in series with a 12 V DC
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
AEBERMET, BRI ESERELRVINERBRE EHETESIME, tERBFRRELSSINETTRERA
FiE H8 E R R KT R IR

The specified discharge current was obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell was forced discharged for a time interval (in hours) equal
to its rated capacity divided by the initial test current (in amperes). $& & B4 7§ 8 B 57 @3 & Bk 2 B s
HEEXNINENGERRE, SOESHESIRBERE M AEESERUAGER (R

Test Results/fMiX 45 R
Sample No. Condition Initial Discharge Voltage of Voltage After Results
HREe HRIRAS Current, mA Discharged Cell Test(V) ]
Mgy | Before Tes(V) ik e
(=) MRXFTERE () R

6335789-S1 (G) 4870 3.0292 0.0003 3
6335789-S2 (G) 4870 3.0351 0.0004 3
6335789-S3 (G) 4870 3.0322 0.0002 3
6335789-S4 (G) 4870 3.0303 0.0005 3
6335789-S5 (G) 4870 3.0303 0.0004 3
6335789-S11 (G) 4870 3.0311 0.0002 3
6335789-S12 (G) 4870 3.0339 0.0004 3
6335789-S13 (G) 4870 3.0372 0.0003 3
6335789-S14 (G) 4870 3.0321 0.0006 3
6335789-S15 (G) 4870 3.0211 0.0003 3
6335789-S6 (H) 4870 3.0423 0.0005 3
6335789-S7 (H) 4870 3.0674 0.0005 3
6335789-S8 H 4870 3.0563 0.0002 3
6335789-S9 H 4870 3.0572 0.0005 3
6335789-S10 (H) 4870 3.0677 0.0006 3
6335789-S16 H 4870 3.0663 0.0008 3
6335789-S17 (H) 4870 3.0552 0.0003 3
6335789-S18 (H) 4870 3.0753 0.0006 3
6335789-S19 (H) 4870 3.0552 0.0005 3
6335789-S20 (H) 4870 3.0896 0.0004 3

Results/45 &

(1) Disassembly/fi#{i.

(2) Fire/& X.

(3) No disassembly, no fire within seven days after the test/;WiX F-E XA THRIE, TEX.

Form-ULID-002352 (DCS: 10-CA-F0867) 3.1 Date Issued: 2021-01-05
Date Revision: 2023-08-14
Copyright © 2023 UL LLC



Page 16 of 19 Pages

Photos of Test Samples

Report No.: 4790956903-1
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RECHARGEABLE LITHIUM ION BATTERY, Model QA50, 3.91V, 4850mAh, 18.97Wh
$EESFHheE, BYE QASO0, 3.91V, 4850mAh, 18.97Wh
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Photos of Test Samples

Mk A

Inner Cell, Model 466590PX, 3.91V, 4870mAh, 19.04Wh, manufactured by Dongguan Veken
Battery Co. LTD

AERE R, BYS 466590PX, 3.91V, 4870mAh, 19.04Wh, HAZR=4 R H it GRAFHE.
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Sample Label
HmiRE

MOTOROLA %2 %% MODEL QA50
SRZHDEAR (R E) BRAT
TSRS b (h {}L",~,, 0
RECHARGEABLE LITHIUM ION BATTERY
BATERIA DE ION DE LITIO 1ICP5/66/90 GB 31241-2022
BATERIA DE |ONS DE LITIO
BATTERIE LITHIUM-ION YU10935-23004
BATERAI LITHIUM ION ;’5% %f_r,o
BEFE0E TRERLE WEHB/RATED ENERGY: 18.97Wh XX 2% B 2 (China)
FRiReR £/ # B B/NOMINAL VOLTAGE: 3.91V= A= 24 X @ Jiade Energy

§i77 % /82 W% B/RATED CAPACITY: 4850mAh b oyt b

BAE ZR/TYPICAL CAPACITY: 5000mAN/19.55Wh A/SHE 2{1670-0090

CAUTION PRECAUCION AVISO. AVERTISSEMENT PERHATIAN it B
ASEE MANUAL FOR SAFETY INFORMATION. | VEA MANUAL PARA 5
INFORMACION DE SEGURIDAD. | CONSULTE INFORMAGOES DE
SEGURANGA NO MANUAL. | VOIR MANUEL POUR INFORMATION SUR
@ SECURITE. | LIHAT PANDUAN UNTUK INFORMASI KESELAMATAN | U K
LIMITED CHARGE VOLTAGE 4 5V = | TEGANGAN IS| DAYA 4 5V =
RUHM. BT BEERANG, ELREEEE, CA
WBEER. ANBTHETRAS. ReRKERLEE.
RERFBE 45V | ENEREFHFELHRAR.

R0 @
ke SR8 715 27172548 %(:9

'-q:"' -}y Lenovo(Thailand)
1 T Limited

A m (@ Li-ion 00
v ul c, zro-s.
R33724 RMELMEY € SR ARAt

IS 16046(Part 2) FABRICADO NO CHINA DIBUAT DI CHINA

/IEC 62133-2 TESE PENE SB18D4522 2019813
Factory: Jiade Energy Technology (Zhuhai) Co., Ltd.
EE ROEHREBEMNEARLS MADE IN CHINA
R-41190527 21Z2En g3 Samrle
www.bis.gov.in Lo 2023082
1ARADO L0
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AEBEMN

Important

1. REAKBEPEEE, TEEFIHBIMWERARE.
Nobody is allowed to photocopy or partly photocopy this test report without written permission of
UL.

2. KIRETHAEN . FRAREWAZZ LY.
The test report is invalid without the signatures of Approver, Reviewer and Report Prepare
Person.

3. AREARB T
The test report is invalid if altered.

4. EEWHMEBAFN, ETWRREZ BETERXRAEKIERAREL .
Objections to the test report must be submitted to UL within 15 days.

5 AMEPUASSKE NS
Throughout this report a point is used as the decimal separator.

6. AIRERITEIERAT
The test report is valid for the tested samples only.

7. RREFHRBEBOFATRIFERAERULEMULARIR. BiF. fRR%F.

The test report does not grant applicant the use of UL name, trademark or label.

8. (R 1E M TN B A NE 2 SRR A B AN S LR AR A& Y ER B AR 28 A
UL’s liability under no circumstance will exceed the testing fee received from applicant for test
conducted hereof this testing report.

9. WMEIEMERNEEHIERAMER.

The test data and results do not have social proof function.

MR FMNMULEENERRART N AF]

Laboratory: UL-CCIC Company Limited Guangzhou Branch

ok TTREATNTRBEXES K8 S B FAKBEELOL, 201, 301, 401
Address: Rm101, 201, 301, 401, Block B, Electronic Building, No. 8 Nanyun Er Road
Huangpu District, Guangzhou, China

B, i%(Tel): +86-20-3213 1000

£ E(FAX): +86-20-8348 6777

MR B ZRAS (Post Code): 510670

Email: cec.cn@ul.com

Web: China.ul.com

*kk ;J:&L-mtg:gai *kk
*** Report End ***
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